Ypamato

Parts List

HIGH SPEED  TOP FEEDING
CYLINDER BED CHAINSTITCH MACHINE

VGS2700-8

MODELS & DEVICES

VGS2740-8 VG2730-8

UT-A34 UT-A34A ST2-A

N7 VAT SEHING MAGHINE MFG. C0,LTD



IN=YURXNDRFA

ZDIN—Y Y X NEIVGS2740-156M-8%EEAXEFIICLUTA T AN EERLTWET,
ERI~16IREREFTILEZTHLTVWETD,

BER17T~NHEBEEZLEHLU TVLWET,
IR=YI)ANCREEHZINTWEZ AT —DTEEIREXAEZXBEERDLTVWET,

RS DHA (Parts No. DEIcEEEINhTWED, )

[ ]AIEONR—YUYZXNIHLT, SEZESNBHERDOLTWVWET,
[ 1 RiZIBParts No. RU'RIVEDOIR

¢ FIEONR—=YVUZMNIFLT, SEEMENZBRRCETINERDLTVED,

BREXDED ZEE

Y CONR=YYIANIEHEHINTWBIEREZE EXDEIE, Parts No.(flZ X, 3500201) THEWL X
ED

Y 0068011 D#H7EIE. 0068011X (68011 TTHEX T &L,

Y IFPFa—TEXDORIEIRBERIZEASETI,

BHE. TONR—=YIIRANDOEEHEFEIZ, XRICLIDEESNZBENBDETODTSTET I,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VGS2740-156M,
The items from No.1 to No.16 contain the standerd model.

The following items included No.17 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
% When the Part No. is “0068011" , please place an order for the part by showing “0068011"
or “68011" . ‘
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents | HR

MISCELLANEOUS COVERS(1) AN—Bf% (1) 1

MISCELLANEOUS COVERS(2) AN—EFR (2) 2

MISCELLANEOUS THREAD EYELETS RIEREF 3

MISCELLANEOUS BUSHINGS ZyTaB@R 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #Z4 RUTH#HERS 5

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LtEiRUT#HREVEE 6

NEEDLE BAR MECHANISM e 7

PRESSER FOOT MECHANISM TS 8
TOP FEED VERTICAL MECHANISM XY FTHE 9
TOP FEED ROCKER MECHANISM . EXYaiREE 10
TOP FEED DIFFERENTIAL MECHANISM XY EBHEE 11
SPREADER MECHANISM B RIL—/EE 12
LOOPER DRIVING MECHANISM IW—IREHE 13
FEED DRIVING CONTROL MECHANISM AIX U SREHEE 14
FEED DRIVING MECHANISM , XUHE 15
LUBRICATING MECHANISM faimiE 16
VGS2730-8F EXCLUSIVE PARTS Y7ETFTNERSBm 17
UT-A34 DEVICE(1) ‘ UT-A34%KE(1) 18
UT-A34 DEVICE(2) UT-A34 %E(2) 19
UT-A34 DEVICE(3) UT-A34 KE(3) 20
UT-A34 DEVICE(4) ' UT-A34 RE(4) 21
UT-A34 DEVICE(5) UT-A34%EE(5) 22
ST2-A DEVICE ST-ARE 22
EXTRA PARTS R 24
THREAD STAND RiIE 25
ACCESSORIES F7EYVERK 26
WARNING LABEL EEIRIL 27

INDEX %51 28




VGS2700-8



MISCELLANEOUS COVERS(1)
e

AIIN—EER(T)

1

Ref.No Parts No. Description m 4 Amt. Req
1 3500201 Top Cover EANR— 1
2 110045 Screw(M4-0.7 X 12) Ry 7
3 3500430 Top Cover Gasket EAR—=RyF> 1
4 0068011 Qil Sight Window A1 IERE 1
5 0020759 Top Cover Seal Plug EANR—FRr 2
6 3510008 Top Feed Dog Bracket ERXRUBTSTy b 1
7 120027 Screw(M4-0.7 X 25) TRy 4
8 009748 Screw(M4-0.7 X 12) Ry 2
9 0093864 Seal Plug 5 2

10 3100207 Pin(5 X 12mm) vy 2
11 3510011 Head Cover ANy RANR— 1
12 3510012 Head Cover Gasket Ay RANR=RyF> 1
13 110048 Screw(M4-0.7 X 10) xRy 13
14 110060 Screw(M4-0.7 X 4.8) Ry 2
15 390198 “VGS” Emblem VGSTIYJL A 1
16 3500212 Side Cover(Lower) #EAF H/X—(T) 1
17 3500215 Side Cover Gasket EREF A=y FY 1
18 3500213 Side Cover Hinge Pin BREAN-E2IEY 1
19 160000 Screw(M3-05 x 3) xRy 2
20 0037164 Spring A3 1
21 3500216 Oil Defender apizski 1
22 006233 Screw(M3-0.5 x b) xRy 2
23 3500211 Side Cover(Upper) BRI AN —(b) 1
24 3500214 Side Cover Hook BRXHN—Tv Y 1
25 110012 Screw(M4-0.7 X 5) 1= 1
26 3500217 Extension Cover ITVRTYYa>VhN— 1
27 3500007 Wind Guide Plate BZEAR 1
28 110013 Screw(M4-0.7 X 8). xy 3
29 0020137 Drain Hole Seal HRFEFRINyFY 1
30 005075 Screw(3/8-24 X 8) HRERY 1
31 3500005 Oil Reservoir Gasket WZT Iy Y 1
32 3500004 Oil Reservoir piik-don 1
33 120016 Screw(M8-1.25 X 20) = 4
34 340000 Machine Frame Supporting Bar Ny RZTH 4
35 2049401 Serial Number Plate BEIL—K 1
36 4109403 Mode! Plate(See the below) B (TS R) 1
37 000726 Rivet X8R 4
38 006202 Screw(M4-0.7 X &) Ry 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) BFR 2 HESCOBRIIEEA (Y — VRS, MHRESD) 2 BHoE (LS v,

VGS2700-8



VGS2700-8



MISCELLANEOUS COVERS(2)
]

A NX—ER(2)

2

RefNo Parts No. Description R A Amt. Req

1 3500224 Cloth Plate(Large) JOX7L—MK) 1

2 120009 Screw(M4-0.7 X 12) xRy 2

3 3500219 Slide Cover BUR 1

4 3500227 Crank Chamber Cover FHhHIN— 1

5 3500228 Crank Chamber Cover Gasket FTHANR=RyF> 1

6 130003 Screw(M4-0.7 X 7.3) =7 7

7 0020759 Top Cover Seal Plug LHNR—FER 1

8 0020052 Seal Plug B 1

9 3160009 Bracket Cover Gasket TSy RAR—IyFY 1
10 3160008 Bracket Cover T2y MANR— 1
11 110045 Screw{M4-0.7 X 12) I 4
12 3500012 Seal Plug ] 2
13 0093864 Seal Plug B 2
14 0065275 Seal Plug Bt 1
15 000665 Washer Tyy 2
16 3500255 Stitch Plate Holder Fa K= 1
17 110041 Screw(M4-0.7 x 8) kxR 2
18 3500256 Slide Cover Supplementary Block BUREBHIOY 1
19 006202 Screw(M4-0.7 X 6) xRy 1
20 330011 Seal Plug(® 4.9 x 4.3) B 4
21 160005 Screw(M6-1 X 8) xRy 1
22 3500223 Front Cover Hinge MEFAN—EbYY 1
23 110016 Screw(M4-0.7 X 14) kExy 2
24 170001 Screw(M4-0.7 x 8) xRy 2
25 300100 Conical Spring Washer M/IRRTy 2+ 4
26 160001 Screw(M4-0.7 X 4) kxR 2
27 3500222 Front Cover(Lower) BIE¥H/—(T) 1
28 110013 Screw(M4-0.7 X 8) Exy 6
29 000015 Nut Fwvhk 1
30 3200033 Seal Plug = 1
31 110031 Screw(M4-0.7 X 12) xRy 3
32 000538 Washer A 2
33 3500226 Cushion A 2
34 110010 Screw(M4-0.7 X 16) hxy 2
35 3500225 Supplementary Block #wmep7Ov ey 1
36 110022 Screw(M3-0.5 x 10) Ry 2
37 3500221 Front Cover(Upper) FIR+A/8-—(k) 1
38 130002 Screw(M3-0.5 X 6) kExy 1
39 3500233 Thread Take-up Cover{Front) F1F3/8— (i) 1
40 110002 Screw(M3-05 x 5) iI= 1
41 007627 Screw(M4-0.7 X 6) Exy 2
4?2 190078 Screw(M4-0.7 X 5) NRBITrRY 1
43 0094201 Cover Latch Spring ANR—=F v FNRR 1
44 110012 Screw(M4-0.7 x 5) Ry 3
45 3500008 Oil Cooling Fan Cover RET 7R~ 1
46 3500230 Ball Bearing Holder RFPYVTHT 1
47 3200013 Belt Cover Support NIV ANR-FT 1
48 3510070 Spacer AR—Y 1
49 3100630 Folder(Left) ER () 1
50 0095367 Folder Chip ERFvS 1
51 004182 Screw(3/32-56 X 2.5) Ry 1
52 3100631 Folder(Right) ER(A) 1

VGS2700-8



.8 .
P < i ot > i I
L )
2 /,'/ | 8/ 3
@T ~ . Tyl 52
. LT -~ @ o 51 &y . 53
Qim
N g e
g f T g——24
g 48
<® ]

49 @—24 55
\ 49 54 \

VGS2700-8



MISCELLANEOUS THREAD EYELETS
]

RERfR

3

RefNo Parts No. Description m 4 Amt. Req
1 0024084 Thread Tension Spring Cap RIFF/INRF Y v (L) 5
2 0024083 Tension Spring Bushing HATF v MEYIEX 5
3 0030255 Tension Spring(Needle) HRPFF IR (EHR) 3
4 0032952 Tension Spring(L.ooper, Top Cover) FEABF IR IL—IN 2
5 0090071 Thread Tension Spring Retainer REAFNRF¥ Y A(T) 5
6 000177 Felt bk~ 5
7 0031111 Tension Disc HREAFm 10
8 290029 Tension Post REAFE 5
9 0090812 Tension Post Ferrule RIAFERBL 5

10 3500287 Tension Disc Separator RIEAR 1

11 0090856 Tension Disc Eyelet RATFILRE 5
12 0090807 Thread Lead-in Guide HRAFERE 5
13 3500286 Tension Post Support RFTE 1

14 110013 Screw(M4-0.7 X 8) =37 9
15 3500284 Thread Guide Plate REAR 1

16 0020119 Thread Eyelet Pipe(Short) P SCIACEPALS)) 2
17 3500285 Thread Eyelet Pipe Holder HRE/ R 1

18 3500450 SP Device, C. Set S PEE(fA) 1

19 3500281 Needle Thread Eyelet Bracket tREAR 1

20 350009 Tapping Screw(3 X 6mm) FyEvxY 2
21 3100384 SP Container SPY>Y 1

22 3100386 Felt SPZz)b 1

23 3500451 Needle Thread Eyelet #RE 3
24 110054 Screw(M3-0.5 x 35) TRy 8
25 3500269 Top Cover Thread Eyelet(Upper) i) ol (k) 1
26 110009 Screw(M4-0.7 X 8) ERY 4
27 3500202 Needle Thread Take-up Guard gy A—R 1
28 130003 Screw(M3-0.5 X 6) Ry 2
29 3500466 Needle Thread Guide HARZT 1
30 000538 Washer Ty 1
31 007627 Screw(M4-0.7 X 6) Exy 1
32 3500270 Top Cover Thread Guide B RERN 1
33 3500238 Eyelet Holder Stopper NLRERI bwiR 1
34 3500271 Top Cover Thread Eyelet B Y NRFRE 1
35 001818 Tension Post RERFHE 1
36 0037108 Top Cover Tension Disc INEFM 4
37 0035813 Top Cover Tension Spring B RERF/ R 1
38 000360 Nut Fvhk 1
39 3500232 Thread Take-up Eyelet Bracket HLRES 1
40 3500234 Thread Take-up Cover(Rear) A LFIR—(18) 1

Ref. No. 41 to 55  See the following page.

VGS2700-8



VGS2700-8

\
\
I

-
-
-
<
~
S

9

3 ! f”~\
A e \@452 53

P ? ‘ 24 %

: < \‘:V“:\@\ 47\

24
%\ R\ 55

g 1° G2 T

i F 2



MISCELLANEOUS THREAD EYELETS ,
|

FoEB R

3

Ref.No Parts No. Description m A Amt. Req
41 006202 Screw(M4-0.7 X 6) xRy 2
42 3500237 Latch Spring ZwFINxR 1
43 3500240 Thread Take-up Eyelet Holder T LFKRIER 1
44 170010 Screw(M4-0.7 X 4) xRy 1
45 300100 Conical Spring Washer mMIRRTy 2y 1
46 000669 Washer AR 1
47 3500245 Thread Take-up Eyelet(Left) N LRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) B LSEER) 1
49 110027 Screw(M2.5-045 X 3.5) R 2
50 3500242 |.ooper Thread Guide JL—ICRERN 1
51 3500247 Looper Thread Eyelet W—IUNAFAE 1
52 0032426 Looper Thread Retainer Spring INBFINR 1
53 170042 Screw(M3-0.5 x 5) [ =37 1
54 3500250 Looper Thread Eyelet(Center) IL—IRRE(F) 1
55 3500249 Looper Thread Eyelet(Right) I—ICRE(R) 1

VGS2700-8






MISCELLANEOUS BUSHINGS

7y BR

4

Ref.No Parts No. Description m B Amt. Req
1 110116 Screw(M10-1.5 X 4) ERY 1
2 3500042 Needle Bar Bushing(Upper) gHET v a(h) 1
3 3500088 Needle Bar Bushing(Lower) HET Y2 a(T) 1
4 310106 Laced Wire(® 3 X 130mm) T 1
5 3160158 Presser Bar Bushing HIgETvva 1
6 3204021 Oil Seal dAI2—=Ib 1
7 3100100 Spreader Driving Bar Bushing iU RIL—IEBETvya 1
8 0063055 Qil Seal 12—l 1
9 3500050 Oil Seal AN —IL 1

10 3500044 Needle Thread Take-up Bushing(Front) $t:2#& Ve 7 v ¥ 1 (8l) 1
11 3500045 Needle Thread Take-up Bushing(Rear) #RI&VENT v ¥ 1 () 1
12 3500047 Spreader Driving Shaft Bushing(Left) &'V %IL—/ET v > 2 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) i) R/IL—/XETv ¥ a1 (H) 1
14 3500041 Oil Seal FAIWN—=I 2
15 3500046 Foot Lifter Lever Bushing il 2
16 000195 Oil Wick(No. 4-175mm) SHIAS 1
17 3500021 Lower Shaft Bushing(Left) TSy ¥ (k) 1
18 3500407 Qiling Felt BWH7zILs 1
19 3500040 Oil Seal A= 1
20 3500022 Lower Shaft Bushing(Right) T Ty a2 (h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) ®UETET Y a(k) 1
22 3500039 Qil Seal A=) 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) % ET#7 v 2 (F) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) Y ETE# Ty a1 (h) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET Y v a(k) 2
26 3500028 DifferentialFeedBar ShaftBushing(Middle) Bl Y B 7 v & 1. () 1
27 3500029 Differential Feed Bar ShaftBushing(Right) BIX U v 2 4 (f) 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUET w2 o (d) 1
29 3500027 Feed Bar Shaft Bushing(Right) KUESTy v a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #XY L/XN—87 v > a(k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #&iXYU L/\—87 v 1 (&) 1
32 3500033 Needle Guard Holder Bushing(Front) #Z4s&7 v ¥ 1 (80) 1
33 3500034 Needle Guard Holder Bushing{Rear) #2587 v ¥ a (&) 1
34 3500035 Differential Lever Shaft Bushing(Left) Z=EL/N\—#7 v a(E) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z=8iL /\—#&7v > 1 (f) 1
36 3100006 Seal Plug e 2
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/S& 7 v & 2 (80) 1
38 3500038 LLooper Driving Shaft Bushing(Rear)  JL—/X&i7 v ¥ 2 () 1
39 3204020 Oil Seal FALN—I 1
40 3160022 Top Feed Shaft Bushing EVSHTyya 2

Ref. No. 41 to 59

See the following page.

VGS2700-8



VGS2700-8



MISCELLANEOUS BUSHINGS 7y 2 B% 4

- - ]

RefNo Parts No. Description m # Amt. Req
4] 3160023 Vertical Motion Shaft Bushing(Right) L&V ET&@7 v a(H) 1
42 3160024 Top Feed Rocker Shaft Bushing(Right) L3V gl 7 v 2 2 () 1
43 3160027 Adjusting Shaft Bushing Bl SREE Ty Va2 1
44 0032684 Qil Seal 1N —=IL 1
45 3160025 Rocker Drive Shaft Bushing(Left) HITLERENBA T Y ¥ 2 () 1
46 3160026 Rocker Drive Shaft Bushing(Right) HITLERENEA T Y ¥ 2 (R) 1
47
48 0020051 Seal Plug E 1
49 3500089 Needle Bar & Needle Bar Bushing, C.Set &t - #H&E7 v a1 (1) 1
50 3500078 Needle Bar B 1
51 3510050 Eye Guard, C. Set FAH— K ({#R) 1
52 3510051 Finger Guard T4V HAA—R 1
53 170010 Screw(M4-0.7 X 4) bRy 1
54 300100 Conical Spring Washer miXxT vy 1
55 000669 Washer PR 1
56 3100272 Cushion A 1
57 3510052 Eye Guard ZAH—R 1
58 110076 Screw(M3-0.5 x 6) Lok yY 2
59 000014 Washer AR E 2

VGS2700-8



VGS2700-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM &3 7 R U TE#t#E

5

Ref.No Parts No. Description m A Amt. Req
1 3500101 Pulley 7= 1
2 300005 Washer Ty 1
3 120012 Screw(M6-1 X 20) xy 1
4 160005 Screw(M6-1 X 8) =) 4
5 160007 Screw(M6-1 X 6) Ry 4
6 3500104 Oil Cooling Fan Unit ST 7 v HR) 1
7 160001 Screw(M4-0.7 X 4} xRy 4
8
9 3260010 Main Shaft Sprocket(Lower) RIVST=VU(TF) 1

10 3100131 Ball Bearing(Middle) IR=ILRF V> 7 (F) 1
11 3100132 Lower Shaft(Right) TE(H) 1
12 3100122 Oil Pump Driving Worm JA—LI 1
13 3100127 Counterweight(Small) NSV TITA NN 1
14 110009 Screw(M4-0.7 X 8) bRy 2
15 3100123 Ball Bearing(Left) IR—=ILRTF U > (k) 1
16 3500109 Lower Shaft(Middle) G)) 1
17 160004 Screw(M6-1 X 4.8) hRry 2
18 - 001107 Spring Pin(® 2 x 6mm) ATV IoEY 4
19 3500456 Lower Shaft(Left) TEI(L) 1
20 310100 Oil Wick(d 4.4 x 100mm) SH 1
21 160003 Screw(M5-0.8 X 5) jI= ) 1
22 3500165 Needle Guard Eccentric HRITEEY 1
23 3500166 Needle Guard(Front) Lever 24 (80 BE 1
24 110022 Screw(M3-0.5 x 10) Ji=8Y) 2
25 3500413 Felt 7z b 1
26 3100241 Needle Guard{Front) Holder HEZTENE 1
27 3139200 Needle Guard(Front) 324 (8) 1
28 110036 Screw(M3-0.5 X 6.5) Exy 2
29 3500167 Needle Guard(Rear) Lever HET ()b 1
30 3100245 Needle Guard(Rear) Holder H2TERA 1
31 3109201 Needle Guard(Rear) =T () 1
32 3500419 Needle Guard Lever Cover HZTBEAI/I— 1
33 110012 Screw(M4-0.7 X b) Exy 2

VGS2700-8



VGS2700-8



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#Rk Usthig! #iE

6

RefNo Parts No. Description m % Amt. Req
1 3500051 Handwheel N RIRC =)L 1
2 000989 Handwheel Mark NV RIRA—ILN—2 1
3 160005 Screw(M6-1 X 8) =87 5
4 160007 Screw(M6-1 X 6) Ry 16
5 0092305 Magnet NTxRY b 1
6 3500054 Ball Bearing R=IRFIT 2
7 3100129 Handwheel Adapter TITE 1
8 3510045 Timing Belt(550-5GT-12) A4 ITNIL A 1
9 3260011 Upper Shaft Sprocket(Upper) NIV 7= (k) 1
10 3500069 Timing Belt(384-3GT-8} FAIVIRILE 1
11 3500068 Upper Shaft Sprocket(Upper) NIV T—=U(LE) 1
12 3100275 Upper Shaft(Right) L) 1
13 3100283 Upper Shaft Joint L EhigE 1
14 3500448 Oil Sleeve FAALILRY =T 1
15
16 310040 Oil Wick S 1
17 3510025 Upper Shaft(Left) L&) 1
18 3500444 Connecting Rod, C. Set RigY 0Oy RER) 1
19 3500445 Needle Thread Take-up Eccentric HprUITFEY 1
20 160003 Screw(M5-0.8 x b) bxy 6
21 3500446 Connecting Rod frrguny R 1
22 120001 Screw(M4-0.7 x 14) ERY 2
23 3500066 Driving Lever BRI U s 1
24 120013 Screw(M6-1 X 15) xRy 2
25 2100218 Driving Shaft Thrust Ring AZANYVY 1
26 000555 Washer Ty 1
27 000600 Spring Washer ATV T Ty o+ 1
28 120015 Screw({M5-0.8 x 10) xRy 1
29 3500065 Driving Shaft Ea ey Y| 1
30 3500067 Bracket HRigUuAa 1
31 000667 Spring Washer ATV T Iy oy 1
32 3500465 Needle Thread Take-up HARIRURE 1
33 110106 Screw(M4-0.7 X 5.7) =37 2
34 3500442 Collar ho— 1
35 110135 Screw(M5-0.8 X 7) =) 1
36 310124 Oil Wick(® 4.2 x 20mm) SHS 1
37 3500062 Upper Shaft Sleeve, C. Set TR Y —T(#H) 1
38 3500064 Upper Shaft Sleeve Ry —-7 1
39 160004 Screw(M6-1 X 4.8) Xy 1
40 0093154 Ball Bearing R=ILRFZY T 2
41 3500072 Adapter(Right), C. Set F& 75 (H)(E) 1
42 3500073 Ball Bearing M—=ILRF YT 1
43 3500076 Adapter FETE 2
44 3500071 Looper Thread Take-up Shaft SRiRY S L 1
45 3500070 Thread Take-up Shaft Sprocket(Lower) NJL k7—U(TF) 1
46 3500074 Adapter(Left), C. Set FE 75 (E)R) 1
47 3500075 Ball Bearing R=IIRFZ YT 1
48 3120072 Looper Thread Take-up W—IRRBBFHL 1
49 006212 Screw(M5-0.8 x 6) Exy 2
50 310099 Oil Wick(® 3.3 x 30mm) s 1
51 110067 Screw(M5-0.8 x ) Exy 1

VGS2700-8



VGS2700-8



NEEDLE BAR MECHANISM
|

ke

7

RefNo Parts No. Description m A Amt. Req
1 330017 Seal Plug B 1
2 3500078 Needle Bar g 1
3 3200111 Needle Bar Bracket fag-3 e 1
4 110035 Screw(M4-0.7 X 10) bRy 1

) 0093357 Needle Clamp(56) &1k X 1
6 @ ———— Needle(UY x 128 GAS) &t 3
7 0093365 Top Cover Thread Eyelet B RE 1
8 001900 Screw(1/8-44 x 2.4) kxy 4
9 3508128 Stitch Plate(56M) #HiR 1

10 009142 Screw(9/64-40 x 4.8) kxy 2

11 3500615 Counterweight NZVXIITA bk 1

12 110011 Screw(M5-0.8 X 10) xRy 1

13 160029 Screw(M8-1.25 X 8) jl = 2

14 3500091 Connecting Rod, C. Set #HEO -y REE) 1

15 32001712 Connecting Rod #HeEOy R 1

16 0093212 Roller Bearing Z—RIRFZYT 1

17 3500617 Eccentric Pin Plate IFxtevEYIL—F 1

18 130002 Screw(M3-0.5 X 6) xRy 1

19 3500616 Eccentric Pin HETFEEY 1

20 000309 Felt(25 x 3 X 30mm) Zzlk 1

21 330000 Seal Plug e 1

22 3240015 Needle Bar Guide, C. Set HHERM(HH) 1

23 3240016 Needle Bar Guide SrEEN 1

24 0093186 Slide Block HERNE 1

25 009750 Screw{M4-0.7 x 20) kxry 2

26 3100338 Sponge ERmARY Y 1

VGS2700-8



T

U
)

@.-

VGS2700-8



PRESSER FOOT MECHANISM
]

IR

38

RefNo Parts No. Description m A Amt. Req
1 0077270 Presser Spring Regulator HI@mgsm=xy 1
2 000445 Lock Nut Ovyrvhk 1
3 0065372 Presser Bar Spring(Outer) BIE/NR(K) 1
4 3160163 Presser Bar Connecting Bracket HIsE+ 1
5 110035 Screw(M4-0.7 X 10) TRy 1
6 3240026 Presser Bar Guide HIBERN 1
7 110001 Screw(M4-0.7 X 5.4) Exy 2
8 0060142 Presser Bar Spring(lnner) T/ R () 1
9 3100110 Presser Bar HrEE 1

10 0093611 Oil Protector Ring i A7 1
11 3100310 Collar(@ X 17 X 7mm) h>— 1
12 150001 Screw(M4-0.7 x 4) xRy 1
13 0020271 Thread Chain Cutting Knife FxAVhvE 1
14 110054 Screw{M3-05 x 3.5) TRy 1
15 3517003 Presser Foot, C. Set (56) e b)) 1
16 110004 Screw(M3.5-0.6 x 8) TRy 1
17 3107303 Presser Foot Spring(lLeft) IR IR (E) 1
18 130016 Screw(M2.5-0.45 X 6) bRy 2
19 3247022 Presser Foot Hinge Pin(56) HIb>yIEY 1
20 110084 Screw(M3.5-0.5 x 4.2) bRy 1
21 000327 Lock Nut AvoFvhk 1
22 003302 Adjusting Screw(1/8-44 x 11) RERY 1
23-1 3517037 Fabric Presser (width 15.9mm) R 1
23-2 3517038 Fabric Presser (width 19mm) T 1
24 170058 Screw(M2-04 X 2.5) xRy 1
25 3517031 Fabric Presser Spring HPIT/CR 1
26 2150112 Spring Holder INRET 1
27 3517032 Fabric Presser Shaft FHITH 1
28 160033 Screw(M2.5-045 X 3) xRy 1
29 3160090 Presser Bar Lifter Link #HIggy 1
30 3510063 Guide Lifter Link ExEUAHC KU 1
31 170041 Screw(Mb-0.8 X 35) =37 3
32 3500300 Lifter Shaft e | 1
33 2100267 Collar(10 X 17 x 8mm) Ho— 1
34 160001 Screw(M4-0.7 x 4) Exy 2
35 3500293 Lifter Shaft Lever BBre@L /\— 1
36 005650 Screw(M5-0.8 X 14) xRy 1
37 0068181 Spring VAR S 1
38 3500294 Lever Link LIX—=U>s 1
39 3160091 Guide Lifter Link(Upper) ExYEATLRRY(L) 1
40 110009 Screw(M4-0.7 X 8) kxry 2

Ref. No. 41 to 64

See the following page.

VGS2700-8



.
.
,
’ /
, 7
’ \\
4 s’
4
/
¢
\
\
\

e =)

r/
N
' ©
. 0
’ =)
/! N
N @
“ 4 / - (©)mm- -
Ay N Ay
\ .
& R N ,
- s

\

VGS2700-8



PRESSER FOOT MECHANISM
]

RIEE

8

RefNo Parts No. Description m Amt. Req
47 000538 Washer AR A 2
42 3500291 Lifter Lever BT/ LI~ 1
43 000487 Wave Washer i AR o 2
44 300005 Washer Tyiy 1
45 120010 Screw(M6-1 X 10) kXY 1
46 2110361 Spring FAE S 1
47 3500305 Cap Fywv/ 1
48 2100194 Lifter Lever Holder BB LN—5& 1
49 340003 Knock Pin(® 5 x 20mm) oy 1
50 3500295 Lifter Lever Stopper HIBTLIK—ZAhw R 1
51 120006 Screw(M6-1 X 12) Ry 2
52 000206 Lock Nut Ovo+vhbk 1
53 110021 Screw(M5-0.8 X 18) =7 1
54 3500299 Tension Release Lever Connector FIE A BIEEER 1
55 170038 Screw{M4-0.7 x 5) Ry 1
56 170009 Screw{M4-0.7 x 4) kxry 1
57 3100533 Tension Release Lever SIE A B 1
58 120001 Screw(M4-0.7 X 14) xRy 1
59 3500292 Tension Release Shaft SRIEAE 1
60 0063515 Thread Pull-off Lever HRIBXLIN— 1
61 000690 Spring Pin(4 X 16mm) A7V oEY 1
62 0094390 Tension Release Adjusting Eccentric R#EX{REAE IO 1
63 0095334 Swing-proof Spring BiR/NR 1
64 001170 Screw(9/64-40 x 12) hxry 1

VGS2700-8



VGS2700-8



TOP FEED VERTICAL MECHANISM
-

ExD ETHEE

9

RefNo Parts No. Description m A Amt. Req
1 3510017 Vertical Motion Connecting Rod, C. Set = T0Ow K (%) 1
2 3160034 Vertical Motion Eccentric ETFIFEY 1
3 160003 Screw(M5-0.8 x b) 18 6
4 3510018 Vertical Motion Connecting Rod LETAYR 1
5 120049 Screw(M4-0.7 X 16) kxy 2
6 3510029 Connecting Rod Pin Plate Oy REYTL—k 1
7 130002 Screw(M3-0.5 X 6) bxy 1
8 3510027 Vertical Motion Adjusting Arm, C. Set T3 R&BE(4A) 1
9 3510028 Connecting Rod Pin LETOYREY 1

10 300000 Washer AR 1
11 000206 Nut Fv bk 1
12 3160036 Vertical Motion Adjusting Arm T ERER 1
13 120013 Screw(M6-1 % 15) =87 1
14 2100137 Collar(12 x 20 x 10mm) Ho— 1
15 000740 Seal Plug S 2
16 3160037 Vertical Motion Shaft L3RY ETE 1
17 3160039 Thrust Plate AZANTL—h 1
18 3160038 Retaining Ring AbhyZUy 1
19 3510038 Vertical Motion Rocking Arm Y ETIRY B 1
20 140004 Screw(M6-1 X 16) Exry 1
21 160000 Screw(M3-0.5 x 3} =) 6
22 3510039 Rocking Arm Link wUBY > 1
23 310068 Oil Wick{No.2-120mm) HRS 1
24 3160098 Oil Wick Presser HSHRT 1
25 110023 Screw{M2-04 X 3.5) =37 1
26 3510037 Link Pin YyoEy 3
27 3510020 Top Feed Dog Bar Guide, C. Set xRV & RER) 1
28 3510021 Top Feed Dog Bar Guide Arm EEVUEHA R 1
29 2100288 Guide Arm Pin A1 REEE > 1
30 3510022 Top Feed Dog Bar Guide ERXRUBHAR 1
31 3510024 Top Feed Dog Bar ExUSB 1
32 160006 Screw(M3-0.5 X 6) = 2
33 3160104 Thrust Plate AZANTL—b 1
34 0068202 Retaining Ring AbyZUo 1
35 160001 Screw(M4-0.7 X 4) xy 1
36 3160092 Guide Stop ERUBHAAIRRANY T 1
37 3160103 Guide Arm Shaft HA R s 1
38 3200086 Collar(8 x 13 X 6mm) ho— 1
39 180033 Screw(M6-1 x 5) xy 1
40 004272 Adjusting Screw(M10-0.75 x 44) FEERY 1

Ref. No. 41 to 68

See the following page.

VGS2700-8



VGS2700-8



TOP FEED VERTICAL MECHANISM
C |

ExXU ETHE

9

RefNo Parts No. Description m A Amt. Req
41 100007 Lock Nut AvoFvhk 2
42 3510062 Top Feed Dog Press Spring EXUBINXR 1
43 3510059 Top Feed Dog Bar Bushing L#xUBTva 1
44 3510060 Top Feed Dog Bar Bushing Holder EEUETvah 1
45 005650 Screw(M5-0.8 X 14) xRy 2
46 3160124 Top Feed Dog Presser Bar LxUARIE 1
47 3510030 Top Feed Dog Bar, C. Set 33X UEE) 1
48 3510031 Top Feed Dog Bar ExYUEE 1
49 3510032 Top Feed Dog Bar Link LEXEVUEV VY 1
50 3510034 Top Feed Dog Bar Link Pin LxEUEBEUYIEY 1
51 000278 Oil Wick(25 x 25 x 18mm) SHES 2
52 2100176 Top Feed Dog Bar Pin ExVEEY 1
53 3510033 Top Feed Dog Link Pin FEUUYICY 1
54 3160120 Oil Leakage Proof Cover BymA/— 1
55 3160114 Cover Support BrmA/N—HR— 1
56 3510040 Spring Holder NREXZTEH 1
57 009747 Screw{M4-0.7 X 10) kxy 2
58 3510041 Auxilary Top Feed Dog Spring L3 #Bh/AR 1
59 3160116 Top Feed Dog Bar Seal LxvES—IL 1
60 3510057 Seal Support y—JLYIR—b 1
61 110002 Screw(M2-04 x 5) xRy 4
62 110115 Screw(M2-04 X 85) IExy 2
63 3510035 Top Feed Dog Holder LEXURME 1

-64 180077 Screw(M4-0.7 X 10) IRy 1

65 3519010 Top Feed Dog XY 1
66 009779 Screw(M3-0.5 x 6) xRy 1
67 000014 Washer AR o 1
68 160007 Screw(M5-0.8 X 6) Exry 2

VGS2700-8



10

VGS2700-8



TOP FEED ROCKER MECHANISM
.

Exs ) BREE

10

Ref.No Parts No. Description m A Amt. Req
1 3160173 Top Feed Rocker Drive Shaft 3% B2 EREh 1
2 000740 Seal Plug B 4
3 2100137 Collar(12 x 20 X 10mm) ho— 2
4 160003 Screw(M5-0.8 X 5) Exy 8
5 3160056 Top Feed Arm, Complete Set XV SRE(E) 1
6 3160057 Top Feed Regulator Arm %) FREnkE 1
7 120013 Screw(M6-1 x 15) TRy 2
8 3160058 Slider A5 1
9 3160051 Rocker Shaft Lever L% U iR 1

10 3160038 - Retaining Ring AbhwZUry 2
11 3160039 Thrust Plate RAZANTL—b 2
12 3160064 Top Feed Rocker Arm Link HiExUBRY > 1
13 160001 Screw(M4-0.7 x 4) bRy 2
14 2120082 Slider Pin ATy 1
15 0026413 Spacer ANR—H 1
16 3160061 Slider Lever, C. Set A4 5L /—(#) 1
17 3160062 Slider Lever AZAFLIN— 1
18 0026099 Slider Lever Block Ak D
19 2120083 Spacer ANR—1 1
20 0033024 Retaining Ring AbyFUvy 1
21 3160063 Slider Link ARZATIy 1
22 0026081 Link Pin yyvoEy 3
23 160030 Screw(M3.5-0.6 x 3) Exy 1
24 3160071 Slider Lever Pin & A VIAC <% 1
25 3160070 Slider Lever Holder AZATLIN—5B 1
26 160007 Screw(M6-1 X 6) [l 2
27 009977 Screw(M6-1 x 30) kxy 2
28 3100207 Pin(5 X 1.2mm) ¥y 2
29 3160065 Top Feed Rocker Arm(Right) 3R Bl (G) 1
30 160000 Screw(M3-05 x 3) xRy 4
31 3160066 Top Feed Rocker Shaft N JOR:NE 3 1
32 3510023 Top Feed Rocking Arm Lk U RTRIRY B 1
33 140004 Screw(M6-1 X 16) Exy 1
34 3510039 Rocking Arm Link wRUBY > O 1
35 310068 Oil Wick{No.2-120mm} SRS 1
36 3160098 Oil Wick Presser ST 1
37 110023 Screw(M2-04 X 3.5) xy 1
38 3510037 Link Pin Doy 1
39 3160049 Driving Connecting Rod, C. Set ExUeiE0Oy R{HE) 1
40 3160050 Driving Connecting Rod ExUFI#ROY R 1
41 120049 Screw(M4-0.7 X 16) Exy 2
42 3160054 Top Feed Eccentric EUIFEY 1
43 3160052 Top Feed Dog Link Pin ExXVUYIEY 1

VGS2700-8



11

VGS2700-8



TOP FEED DIFFERENTIAL MECHANISM
o

X EZEHEE

11

RefNo Parts No. Description m B Amt. Req
1 3160085 Differential Feed Graduation LY B R 1
2 009784 Screw(M6-1 x 10) TRy 2
3 3160086 Adjusting Knob HRETY VI 1
4 160001 Screw(M4-0.7 X 4) xRy 3
5 3240091 Adjusting Screw RERY 1
6 3240087 Adjusting Pin HEiE 1
7 3160088 Stop Block AbhwvZ7Ovy 1
8 2100259 Adjusting Spring REI/Nx 1
9 0034293 Retaining Ring AhyZUvy 1

10 009751 Screw(M5-0.8 x 10) xRy 2
11 000669 Washer Ty 1
12 180012 Screwed Pin(M4-0.7 x 3) vrxy 2
13 0077179 Retaining Ring AbyFUvo 1
14 3240086 Differential Feed Pointer XY ERH 1
15 110054 Screw(M3-0.5 X 3.5) Exy 2
16 3160084 Adjusting Outer Link EXVgiEAY > 1
17 006202 Screw(M4-0.7 X 6) ExY 1
18 170010 Screw(M4-0.7 x 4) Ry 1
19 3160073 Slider Link Lever AZAF V7 LIR— 1
20 160003 Screw(M5-0.8 x 5) xRy 2
21 0095027 Retaining Ring AbhyFUvy 1
22 3160077 Thrust Plate AZANIL—K 1
23 3160074 Adjusting Lever Spring L/R—JXR 1
24 3160076 Adjusting Shaft HItRFRENEY -1
25 0020538 O-ring(P7) - ouvy 1
26 3160080 Top Feed Dog Adjusting Lever LEXVEIERL/N— 1
27 160021 Screw(M5-0.8 X 6) i) 1
28 3160082 Adjusting Lever Hinge EXRUFIBLNA—bYY 1
29 000426 Washer Tviy 1
30 3160081 Hinge Holder evia 1
31 110011 Screw(M5-0.8 x 10) Exy .2
32 0085710 Spring INFR 1
33 3510055 Spring Latch VA S:: oy 1
34 110094 Screw(M4-0.7 X 6) Exy 2

VvGS2700-8



12

- |
-

VGS2700-8



SPREADER MECHANISM

B L — ) CHE AR

12

RefNo Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set U ITEE () 1
2 3500082 Spreader Eccentric U TFEY 1
3 160003 Screw(M5-0.8 X 5) xRy 2
4 3500084 Spreader Connecting Rod guUOy R 1
5 110009 Screw(M4-0.7 x 8) Exy 1
6 300006 Washer Ty 1
7 3100309 Adjusting Lever Pin HEIL /- 1
8 000528 Washer Ty 1
9 100003 Nut(M6-1.0) Fvhk 1

10 - 3500086 Spreader Adjusting Lever i SAEIL /N— 1
11 120013 Screw(M6-1 X 15) IExRy 1
12 3160138 Driving Shaft J—/EH 1
13 0032646 Collar{12 x 20 X 8mm) H>— 1
14 009604 Screw(11/64-40 x 55) ExY 2
15

16 3100305 Rocking Arm JL—/NRY B 1
17 160007 Screw(M6-1 X 6) xRy 2
18 0063051 Rocking Pin =RV EY 1
19 310094 Oil Wick(¢ 3.3 x 15mm) PRy 1
20 0063053 Spreader Bar JL—/ ke 1
21 0063056 Bushing Ring AR 2= N7 1
22 0063057 Collar(10 X 18 X 7mm) H7— 1
23 009526 Screw(9/64-40 X 4.4) xRy 2
24 - 3100307 . Spreader Holder iU sRIL—/XE 1
25 3509320 Spreader i Y AN 1
26 110031 Screw(M4-0.7 X 12) xRy 2

VGS2700-8



VGS2700-8



LOOPER DRIVING MECHANISM
L

IL— B R

13

Ref.No Parts No. Description m B Amt. Req
1 3109300 Looper(56) IV AN 1
2 110120 Screw(M3.5-0.6 X b) xRy 1
3 3100555 Looper Holder JL—IRB 1
4 110039 Screw(M3.5-0.6 X 10) xRy 1
5 300500 Spacer(Fiber) AR—=(T 71 I\) 3
6 3500175 Looper Bar Bushing(Left) W—RET Y ¥ 2 (k) 1
7 160024 Screw(M6-1 X 8) kRry 2
8 3500274 Looper Thread Eyelet(Left) JL—IKRE(E) 1
9 110101 Screw(M3-0.5 X 3) Exy 1
10 0010017 Bamboo Joint N THF 1
11 3500426 Qil Tube(3 X 5 X 110mm) AANFa—7 1
12 3100205 O-ring(P12) ovyy 1
13 3500179 Looper Bar Guide IW—IREHA R 1
14 3100157 Slider A1 1
15 3100158 Slider Holder AT TRAE 1
16 110005 Screw(M3.5-0.6 X 12) = 8% 2
17 3100159 Slider Presser AZA T8y 1
18 160001 Screw(M4-0.7 x 4) xRy 1
19 3500180 Thrust Washer RAZARNTY2y 2
20 330016 Seal Plug B 2
21 3500177 Looper Bar JL—I8E 1
22 3500178 Slide Block A4 R7Ov Y 1
23 3500176 Looper Bar Bushing(Right) W—1ETy v a(h) 1
24 110019 Screw(M5-0.8 X 3.5) IRy 1
25 300000 Washer Tyy 2
26 100002 Nut : +wvk 1
27 3500458 Looper Rocker Connecting Rod, C. Set JL—/ Fi& 0Oy R(#H) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/(RIETF &> 1
29 160003 Screw(M5-0.8 x b) Exy 1
30 0065389 Roller Bearing Z—RILRFZY T 1
31 3100149 Looper Rocker Connecting Rod IL—/RFiEO Y B 1
32 3100151 Looper Rocker Adjusting Pin L—I\FIEREE 1
33 340001 Spring Pin(¢ 1.5 X 4mm) A7V TEy 1
34 3500460 Looper Connecting Rod Jb—=ROw R 1
35 110043 Screw(M4-0.7 X 14) ERY 2
36 120049 Screw(M4-0.7 X 16) R 2
37 2110191 Connecting Rod Swing-proof IRkL IEX 2
38 3100142 Looper Driving Lever JL— /B 1
39 160029 Screw(M8-1.25 X 8) ERY 2
40 000637 Seal Plug e 1
41 3500174 Looper Rocker Arm /R B 1
42 120013 Screw(M6-1 X 15) IERY 1
43 3100146 Thrust Washer AZANTY ¥ 3
44 3100145 Thrust Roller Bearing ATANRFYVYT 2
45 3500172 l.ooper Shaft JL— 7 1
46 000740 Seal Plug Bt 2
47 000623 Gasket Nyxy 1
48 3500461 Looper Connecting Rod, C. Set JL—ROw R (fA) 1

VGS2700-8



VGS2700-8



FEED DRIVING CONTROL MECHANISM

Ref.No Parts No. Description m A Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set g Y SAFiB(40) 1
2 3500148 Differential Feed Rocker Arm A% U FRE B 1
3 120011 Screw(M6-1 X 18) xRy 2
4 3500149 Differential Regulating Slider HE USRS 1
5 3500152 Differential Link =gy 1
6 3500154 Differential Feed Regulating Link BREVUSEY v 1
7 3200215 Retaining Ring AbyFUry 2
8 3500146 Differential Feed Shaft Arm A U B 1
9 310096 Oil Wick{¢ 5 X 130mm) SHR 1

10 3500144 Differential Feed Shaft BIX ) B 1
11 2100249 Connection Bushing(Front) BIXU UV Ty a @) 1
12 3500143 Differential Feed Bar Connection BIxEUU 1
13 300000 Washer A A 2
14 110046 Screw(M5-0.8 x 12) ERY 1
15 110021 Screw(M5-0.8 X 18) xRy 1
16 3500142 Connection Bushing(Rear) BREV U T vy afk) 1
17 3509007 Differential Feed Dog Clipz) 1
18 3509005 Main Feed Dog ®BxY 1
19 110004 Screw(M3.5-0.6 x 8) xRy 2
20 3500151 Linear Block yZ—r70vy 1
21 3500150 Linear Guide JZFAHAR 1
22 160001 Screw(M4-0.7 X 4) Exy 3
23 3500153 Linear Link yzrivy 1
24 0068202 Retaining Ring Ay 7Yy 2
25 2100253 Linear Link Pin JzruyoEy 1
26 3500155 Differential Feed Lever(Left) Z8 L /\—(F) 1
27 160007 Screw(M6-1 X 6) IERY 1
28 3500156 Differential Feed Lever Shaft =L /N 1
29 2100267 Collar(10 X 17 X 8mm) Ho— 1
30 3500157 Spring : A3 1
31 340003 Knock Pin{¢ 5 x 20mm) Sy ey 1
32 3500158 Differential Feed Lever (Right) =HLIN—(H) 1
33 000690 Spring Pin(é 4 X 16mm) 27Ty 1
34

35 000010 Conical Spring Washer MR Ty 2% 1
36 3500161 Lock Nut OyvoF+wvy bk 1
37 190004 Screw(M6-1 X 85, M45-0.5 X 3) Ry 1
38 3500160 Differential Feed Graduations EEIE IR 1
39 110045 Screw{M4-0.7 X 12) xRy 2
40 3101754 Adjusting Screw FIvRY 1
41 2100264 Adjusting Block T v AT 1
42 2100259 Spring A S 1
43 001123 Washer Ty ¥ 1
44 0034293 Retaining Ring AhyFU>y 1
45 0020350 Differential Feed Lever Stopper b= 11 PIACD & NET N 1
46 000669 Washer A 1
47 000600 Spring Washer ARV T Ty 1
48 005049 Screw(M5-0.8 X 8) ERY 1
49 3509026 Differential Feed Dog(Middle) ) 1
50 110038 Screw(M2.5-045 X 4.5) Ry 1

VGS2700-8



15

VGS2700-8



FEED DRIVING MECHANISM
e

=R

15

Amt. Req

RefNo Parts No. Description m 4

1 3500131 Feed Bar Driving Shaft Lever 3= ) s 1

2 120013 Screw(M6-1 X 15) [ =) 1

3 3500130 Feed Bar Link Pin EVYvoEy 1

4 3500129 Feed Bar Link(Long) EUYVI(R) 1

5 160002 Screw(M4-0.7 X 5) = 8% 3

6 3100195 Feed Bar Link(Short) EUU YT (5E) 1

7 3100193 Feed Bar Connecting Rod Pin ®)Oy REY 1

8 3500128 Feed Bar Connecting Rod EUOv R 1

9 3100192 Retaining Ring ANy YT 2
10 3500105 Counterweight VAN DV S w8 1
11 110009 Screw(M4-0.7 X 8) xRy 4
12 3100623 Roller Bearing Z—RIRT7YUVT 1
13 3500127 Main Feed Eccentric BUTHFEY 1
14 006212 Screw(M5-0.8 X 6) Ry 2
15 3100190 Roller Bearing Z—RILRFPUT 1
16 3500162 Feed Lift Connecting Rod EUETOYE 1
17 3500119 Feed Bar Guide(Right) EYEBHA NEH) 1
18 160007 < Screw(M6-1 X 6) Exy 4
19 3500411 ~ Oiling Felt Whol bk 1
20 110030 Screw(M3-0.5 X 2.6) xRy 2
21 3201355 Roller Bearing Z—=RIRFUT 1
22 0013208 Retaining Ring Ay Uy 1
23 3500163 " Feed Lift Shaft Lever = ETERE 1
24 3500124 Collar(12 x 20 x 1T0mm) No— 2
25 160004 Screw(M6-1 x 4.8) xRy 3
26 160005 Screw(M6-1 x 8) 1Exy 2
27 310096 Oil Wick(¢ 5 x 130mm) S 1
28 3500164 Feed Lift Shaft *EY T 1
29 000397 - Oil Wick(¢ 2 X 11Tmm) pi: Y 1
30 3500113 Feed Bar, Complete Set ®EY &) 1
31 3500116 Feed Lift Block(Rear) AaRR) 1
32 0032867 Feed Lift Block(Front) A5 (80) 1
33 3500115 Main Feed Bar BxrUAE 1
34 3500114 Differential Feed Bar [ElIp- A=) 1
35 3500408 Qiling Felt by o A 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide(Left) EUEBTA RE) 1
38 3500122 Main Feed Bar Driving Shaft BxE 1
39 000750 Seal Plug e 1
40 2020002 Retaining Ring Ay T 1

Ref. No. 41 to 70

See the following page.

VGS2700-8



15

VGS2700-8



FEED DRIVING MECHANISM
e

xR

15

RefNo Parts No. Description m A Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever #3X ) s 1
42 110117 Screw(M5-0.8 x 9.5) xRy 1
43 3100214 Link Pin oy 1
44 000199 Qil Wick(2.3 X 2.3 X 13mm) SHS 1
45 160006 Screw(M3-0.5 x 4) Ry 1
46 3500121 Main Feed Bar Connection #BEYYVY 1
47 3500120 Connection Bushing BEIUYITyva 1
48 300000 Washer Tyv 1
49 110118 Screw(M5-0.8 x 22) Exy 1
50 3500136 Adjusting Screw Stopper EUBHRI ANy 1
5] 160001 Screw(M4-0.5 X 3) Ry 2
52 3500133 Main Feed Bar Adjusting Screw xRy 1
53 100067 Lock Nut Ay 2ZFvh 1
54 0020551 O-ring(P5) oy 1
55 3500132 Main Feed Bar Bracket BUTSTv 1
56 3500138 Main Feed Lever Shaft(Right) BEY LIN—#(R) 1
57 3500126 Connecting Shaft E i 1
58 3240072 Spring JAS-3 1
59 340003 Knock Pin(¢ 5 X 20mm) VA R7A 2
60 0068079 O-ring(P16) ouxvy 1
61 3500137 Main Feed Lever Shaft(Left) #E LIN—H(E) 1
62 3500139 Main Feed Lever =Y LIR— 1
63 110013 Screw(M4-0.7 X 8) Exy 1
64 3500141 Main Feed Graduations ®Y BEIR 1
65 009749 Screw(M4-0.7 x 16) ExY 2
66 0020350 Main Feed Lever Stopper EYLIN—=X by 1
67 000669 Washer Ty 1
68 000600 Spring Washer ATV T T+ 1
69 005049 Screw(M5-0.8 x 8) kxry 1
70 310102 Oil Wick(¢ 4.8 X 450mm) HS 1

VGS2700-8



VGS2700-8



LUBRICATING MECHANISM ,
e

gl A

16

RefNo Parts No. Description m 4 Amt. Req
1 3500412 Oil Receiver WS m 1
2 110012 Screw(M4-0.7 x 5) xRy 4
3 0032518 O-ring(P3) ouvy 1
4 3500402 Oil Sight Top Nozzle J XN 1
5 3100370 Oil Tube Joint, One Way FOERF 6
6 000425 Washer A 1
7 000234 Nut vk 2
8 0031831 Oil Tube Clamp RHRIR 8
9 000463 Laced Wire(¢ 3 x 260mm) - 1
10 3500229 Oil Filter Cover AANWNT 1T HIR— 1
11 110045 Screw(M4-0.7 X 12) ji=37 3
12 3100061 O-ring (P42) ORVZ/4 1
13 3100345 Oil Filter AANTILY 1
14 3100329 QOil Filter Connector FAAINT 1 LTRHBF 1
15 0093617 Suction Pipe Bushing BAINAS T T a 1
16 3160152 Suction Pipe S NAC 1
17 3510067 QOil Tube(3 x 5 X 60mm) FdAWIRALT 1
=18 3510065 Suction Pipe(Lower) ' RAIRA 7 (F) 1
19 3160146 Felt =97 1
20 3160153 Suction Pipe Stay WAL TET 1
21 110038 Screw(M2.5-045 X 4.5) xy 1
22 3500422 Oil Tube(Long), Complete Set Em/ 7 (R)(58) 1
23 3400261 Oil Tube(4 x 6 x 500mm) FAAIIRAT 1
.24 3100371 Oil Tube Joint, Two Way mOERF 1
25 3100332 Oil Tube(4 X 6 X 37mm) FAIWIRALT 1
.26 320011 Fitting Stud(Long) BWFRI ~(R) 1
27 000567 Seal Ry F> 3
- 28 320001 Oil Tube Joint, One Way - FOERSF 1
29 3500423 Qil Tube(Middle), Complete Set ¥5m/ A 7 () () 1
30 3500415 Qil Filter Screen pplatic 1
31 3500424 Oil Tube(4 x 6 X 190mm) AAIWIRLT 1
32 320008 Fitting Stud(Short) BRRFERIL S E) 3
33 320009 Fitting Stud(Long) BEMFRILMR) 1
34 3100356 Oil Tube(Short), Complete Set 183H/ 8 7(52) (fE) 1
35 3100331 Qil Tube(4 X 6 X 3Tmmy) AANWIRCT 1
36 3500418 Qiling Shower b e 1
37 3500410 Draining Felt EEZ7 L 1
38 3500404 Draining Pipe BEm/Rr 7 1
39 110013 Screw(M4-0.7 X 8) xy 2
40 3500425 Qil Tube(4 x 6 X 350mm) FAIWIRAT 1

Ref. No. 41 to 55

See the following page.

VGS2700-8



VGS2700-8



LUBRICATING MECHANISM

Rk

16

RefNo Parts No. Description m & Amt. Req
41 3150143 Oil Pump, Complete Set K> 7 (f8) 1
42 0030711 Oil Pump Driving Worm Gear TA—LFT 1
43 160001 Screw(M4-0.7 X 4) xRy 2
44 120011 Screw(M6-1 X 18) xRy 2
45 100004 Nut Fwv bk 1
46 3150151 Oil Nozzle for Worm Gear oy IAC 1
47 0010017 Bamboo Joint N TiRF 1
48 3510066 Oil Tube(2.5 X 4 X 400mm) FdAIIRA T 1
49 0010258 Connector(¢ 2.5-M5) AR S 2
50 0010019 Universal Eloow(M5) IZ)R—HJ TR 1
51 3510064 Oil Tube(2.5 x 4 X 550mm) FAIWIRAT 1
52 3500236 Dust Proof Plate R EER 1
53 3100330 Qil Tube Stay FANNRATET 1
54 3500006 Oil Sight Gauge AALNT =T 1
55 0010018 Bamboo Joint Ny THF 1

VGS2700-8



17

VGS2730-8

VGS2700-8



VGS2730-8 EXCLUSIVE PARTS
.

U7 ETIERE®

17

RefNo Parts No. Description m A Amt. Req
1 3517017 Presser Foot, C. Set (56) T (f8) 1
2 110004 Screw(M3.5-0.6 x 8} kxy 1
3 3107303 Presser Foot Spring(Left) INBIICR(E) 1
4 130016 Screw(M2.5-045 X &) Exy 4
5 3107306 Presser Foot Hinge Pin HLbeyIvEy 1
6 110084 Screw(M3.5-05 % 4.2) xRy 1
7 000327 Lock Nut AvoFy 1
8 260006 Adjusting Screw(1/8-44 x 95) FERY 1
9 3107304 Presser Foot Spring(Right) IBT/NR(A) 1

10 3519012 - Top Feed Dog 3xY 1
11 3508063 Stitch Plate(56S) #HiR 1
12 3509004 Differential Feed Dog BixE Y 1

VGS2700-8



18

UT-A34 DEVICE(1)

VGS2700-8



UT-A34 DEVICE(1) UT-A34 & & (1) 18
]

Ref.No Parts No. Description m A Amt. Req

1 0022836 Synchronizer Positioning Pin RYvarEy 1

2 0022837 Synchronizer Cushion RIvarEyovyay 1
3 009736 Screw(M4-0.7 X 6) Exy 1
4 1096029 Air Tube(4 X 2.5mm)(Black) IFFa2—T(8) -
5 0023381 Cord Clamp(6N- ¢ 10.6) d—Ro5327 1
6-1 0094491 Cord Clamp(2N- ¢ 3.4) d—Ro5327 1
6-2 0063612 Cord Clamp(4N- ¢ 6.8)(for ST2-A) A—-Ko>207 1
7 110013 Screw(M4-0.7 X 8) Exy 3
8 1095007 Speed Controller A—-Ra>rO0-—3 1
9 3161003 Air Wiper, C. Set : I 74/ 1
10 3161004 Air Wiper IF714IX 1
11 110009 Screw(M4-0.7 x 8) xRy 2
12 000538 Washer AR 4
13 3151011 Air Wiper Support I 771 )R 1
14 110080 ' Screw(M4-0.7 x 8) xR 2
15 3100529 Thread Pull-off Eyelet HIBEX B 1
16 3500530 Thread Pull-off Bar HRIEAE ]
17 0063076 Swing-proof Spring FHRIEABERAIR/ AR 1
18 0077179 Retaining Ring AhyZ7UVT 1
19 3500514 Thread Pull-off Hook Unit HRIBA T v (#8) 3
20 003657 Screw(M4-0.7 x 3) Ry 5
21 3500516 Thread Pull-off Hook Unit HREAT VT (HR) 2
22 0094396 Thread Pull-off Bar Holder REAEEER 1
23 007006 Screw(9/64-40 X 4) xRy 1
24 0033024 Retaining Ring Ay ZFIvo 1
25 3500360 Collar(9 x 15 X 7.5mm) ho—- 1
2

26 150001 Screw(M4-0.7 x 4) xRy

VGS2700-8



19
UT-A34 DEVICE(2)

| : 20
\@ \‘ 22—@ '

S

VGS2700-8



UT-A34 DEVICE(2)

UT-A34 & & (2)

19

Ref.No Parts No. Description m A Amt. Req
1 0063608 Switch Guide RAYFHAR 1
2 000014 Washer Tyy 2
3 110002 Screw(M3-05 x 5) =% 2
4 3101587 Tension Release Connecting Plate SRIEB A EAEIR 1
5 110009 Screw(M4-0.7 x 8) kExy 2
6 170009 Screw(M4-0.7 X 4) xry 1
7 3101588 Tension Release Block FEXTOY Y 1
8 009976 Screw(M6-1 X 15) kxy 1
9 3100567 Collar ho— 1

10 120001 Screw(M4-0.7 X 14) =) 1
11 0014120 Anti-shock Rubber BEIA 1
12 1091160 Air Cylinder TFIUYvE 1
13 3101586 Switch Holder Ay FE 1
14 1097007 Silencer ALY 1
15 0010057 Elbow Connector(¢ 4-PT1/8) T)LROARTH 1
16 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—7(8) -
17 000498 Washer Tyiy 1
18 3101585 Air Cylinder Bracket IFVIVETE 1
19 120006 Screw(M6-1 X 12) xRy 2
20 0012071 Cylinder Return Spring VYU ETRYIRR 1
21 3101590 Plunger Ty 1
22 180006 Screwed Pin(M5-0.8 X 6) Eyvxy 1
23 3100523 ConnectingBlock(Right)SupportSpring  E# 70w 7 X T/(x 1
24 3120157 Connecting Block(Right) BT Oy (8B) 1
25 100002 Nut(M5-0.8) ‘ Fwv b 3
26 190029 Connecting Rod(M5-0.8 x 40) PR = 1
27 3100538 Connecting Block(Left) EETOv o (E) 1

VGS2700-8



20

UT-A34 DEVICE(3)

/

\

- /
7
@ 9
S
S
[N W 4

VGS2700-8



UT-A34 DEVICE(3)

UT-A34 & & (3)

20

RefNo Parts No. Description m A Amt. Req
1 3500501 Trimming Machanism, C. Set UTHE#E (fE) 1
2 3100506 Lower Knife Driving Lever TAREEE L IX— 1
3 170005 Screw(M4-0.7 X 6) Ry 2
4 3100502 Lower Knife Carrier TAZE 1
5 3500513 Looper Thread Pull-off JL—ICHRIE X 1
6 3100513 Lower Knife TXX 1
7 110030 Screw(M3-05 X 2.6) kxy 3
8 3100560 Supplementary Spring LXREBR/HBNR 1
9 3500503 Upper Knife Carrier EARE 1

10 190006 Screw(M4-0.7 X 4) =8 2
11 100006 Nut Tk 2
12 3100503 Knife Guide Lever AZHA RLNR— 2
13 3100504 Knife Guide Lever Ring(Left) AZXHTA RLNIR=D T (E) 1
14 3100505 Knife Guide Lever Ring(Right) AZAHA RLIR—=U VT (H) 1
15 130003 Screw(M4-0.7 X 7.3) Exy 2
16 3100515 Upper Knife Carrier Spring EARBIRR 1
17 170006 Screw(M4-0.7 X 2.5) xRy 1
18 3500502 Crank Chamber Cover FTHANR— 1
19 3500510 Upper Knife Carrier Stopper EAZBER YR 1
20 130021 Screw(M4-0.7 X 6) xR 2
21

22 3100512 Upper Knife EXR 1
23 110024 Screw(M2-04 X 6) =8 2
24 110025 Screw(M2-0.4 x 10) xy 1
25 110023 Screw(M2-04 X 3.5) xRy 1
26 3100507 Upper Knife Guide EAZXAAR 1
27 3100508 Clamp Spring PRI /R 1
28 3100509 Clamp Spring Pressure Sz REy 1
29 3100510 Clamp Spring Pressure Holder P R UBUSIR 1
30 3100511 Clamp Spring Pressure Adjusting Piecest I N\RIBVHREH 1
31 130005 Screw(M2-04 X 4) Exy 2
32 3100516 Lower Knife Carrier Support Spring TXXBXI/Ix 1
33 110034 Screw(M2-0.4 % 2) kxR 2
34 3500511 Thread Guide HAHALR 1
35 110054 Screw(M3-0.5 X 3.5) Ry 3
36 3500504 Knife Carrier Guide AZBHAR 1
37 110009 Screw(M4-0.7 X 8) rxy 2
38 3500506 Lower Knife Carrier Stopper TAZXBI YN 1
39 110085 Screw(M3-0.5 x 4.5) =) 1

VGS2700-8



21
UT-A34 DEVICE(4)

33 =

VGS2700-8



UT-A34 DEVICE(4)

UT-A34 %8 (4)

21

RefNo Parts No. Description m & Amt. Req
1 1097009 Regulator L¥alL—% 1
2 110017 Screw(M5-0.8 x 8) Exy 2
3 000426 Washer Ao 2
4 000600 Spring Washer ATV TIOw v 2
5
6 1253240 Regulator Support L% a1 L—FEfR 1
7 006905 Wood Screw(¢ 5.1 x 20) RARY 2
8 0033939 Hose Band Gl WA N 1
9 0010108 Hose Union IR—RX1ZAY 1

10 0010264 Connector(¢ 6-PT1/4) dxR9 % 1
11 1096030 Air Tube(6 X 4mm)(Black) IFFa—T(B) -
12 0011795 Wrapping Band({2.3 x 92) TR/ R 2
13 3500550 Presser Foot Lifter Cylinder, C. Set Bxigsry ) r5#) 1
14 1091146 Air Cylinder BIBsryyoy 1
15 3201037 Cylinder Rod Chip JyvyOy RFy 7 1
16 3500505 Cylinder Bracket VYA 1
17 000425 Washer Ty 4
18 120013 Screw(M6-1 X 15) Exy 2
19 0010055 Connector{¢ 4-PT1/8) AxRI 5 2
20 3500551 Solenoid Valve Holder BEsE 1
21 120006 Screw(M6-1 x 12) = 2
22 0023381 Cord Clamp(6N- ¢ 10.6) dA—-RoZ27 2
23 110013 Screw(M4-0.7 X 8) kY 1
24 1066138 Switch, Complete Set A v F(#8) 1
25 0063607 Switch Support 24 FEAHR. 1
26 110062 Screw(M3.5-0.6 x 8) xRy 2
27 1066127 Switch ALY F 1
28 0011720 Connector Cover ART Y HIR—- 1
29 0010923 Connector axU% 1
30 0063609 Switch Cover AAwFHIN— 1
31 009984 Screw(M2.3-04 x 10) =87 2
32 110089 Screw(M4-0.7 x 35) jl=) 2
33 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa—7(8) -

VGS2700-8



22
UT-A34 DEVICE(5)

UT-A34 1

=Y

S @‘&?{' -

Q
AN

(43}

UT-A34A/ST2-A

VGS2700-8



UT-A34 DEVICE(5)

UT-A34 % & (5)

22

RefNo Parts No. Description m A Amt. Req
1 1090248 Solenoid Valve, C. Set B (HE) 1
2 1090185 Manifold N=ZT7AIEK 1
3 1090242 Solenoid Valve BRA 3
4 0010119 Blank Plug XOS5T50 3
5 1097007 Silencer ALY 2
6 1094056 Connector(¢ 6-PT1/8) a4 1
7 1094055 Plug 757 2
8 1096029 Air Tube({4 X 2.5mm)(Black) TP Fa—T(E) -
9 1200452 Intermediate Cable(UT-A34) ik —J I 1

10 1090249 Solenoid Valve, C. Set B A (1) 1
11 1090185 Manifold NZT7#AILEK 1
12 1090242 Solenoid Valve B 4
13 1094055 Plug 737 3
14 1200453 Intermediate Cable(UT-A34A/ST-A) S —JJL 1

VGS2700-8



23
ST2-A DEVICE

n
o
e
~ \@m

17\5;’ 15

VGS2700-8



ST2-A DEVICE ST2-A%E 23
. "~~~ ]
Ref.No Parts No. Description m A Amt. Req
1 3519903 ST2-A Device, C. Set ST2-AZEE(#8) 1
2 3101800 Trimming Device, Complete Set A ZFE () 1
3 3101805 Bracket 7357y k 1
4 1091145 Air Cylinder IF7VIVE 1
5 1095001 Speed Controller A—RIarbkO-—-3 2
6 3101809 Movable Trimming Knife Holder FAXE 1
7 3101801 Movable Trimming Knife AR 1
8 270019 Screw(1/8-44 x 3) xRy 1
9 3101806 Knife Guide ARAALR 1
10 110001 Screw(M4-0.7 X 5.4) kExry 2
11 3101802 Fixed Trimming Knife BEE X X 1
12 110023 Screw(M2-04 X 3.5) xRy 4
13 3101810 Thread Clamp Sz 1
14 100058 Nut Fvhk 1
15 3101808 Thread Clamp Spring FIRZ )UK 1
16 009791 Adjusting Screw(M3-0.5 X 6) HERyY 1
17 110054 Screw(M3-05 x 3.5) Ry 3
18 3101804 Holder Support FAXBXT 1
19 3510101 Positioning Plate(Upper) IR AR (L) 1
20 000665 Washer WAV 4
21 120052 Screw(M4-0.7 x 10) xRy 4
22 006202 Screw(M4-0.7 X 6) =% 2
23 3161011 Positioning Plate(Lower) RIBR AR (T) 1
24 3100711 Top Cover Thread Eyelet B kB 1
25 006035 Screw(9/64-40 X 7) kxy 1
26 000644 Spring Washer ATV I Ty 1
27 000322 Nut Fwv bk 1
28 0036133 Cord Clamp(5N- $ 84) d—Roo>7 2
29 110013 Screw(M4-0.7 x 8) xRy 1
30 1096029 Air Tube(4 X 2.5mm) (Black) IFPFa—7(B) -
31 001123 Washer Ty 2

VGS2700-8



24

EXTRA PARTS

VGS2700-8



EXTRA PARTS ) 24

Ref.No Parts No. Description m A Amt. Req
1 3500603 Self-cleaning Pipe I TOV—ZVTRAT 1
2 3500605 Pipe Holder IRA TR 2
3 3100033 Supplementary Front Cover eI — 1
4 110105 Screw(M5-0.8 X 12) xRy 2
5 000426 Washer AR 2
6 0093690 Timing Gauge YAZIVT5—Y 1
7 0095220 LLooper Timing Gauge W—REAZVT5=Y 1
8 3500493 Timing Gauge AT =T 1
9 3100256 HR Device, Complete Set HR & (18) 1

10 3100254 HR Container ’ HR% > 1
11 1090190 Pipe Joint A THRF 1
12 3100253 Oil Tube b=y AN B 1
13 310007 Felt(2.5 x 2.5 X T00mm) Zxz)k 1
14 3100250 HR Cup HR Ay 7 1
15 310006 HR Felt HRZ7 )Lk 1
16 000637 Seal Plug = 1

2

17 110013 Screw(M4-0.7 X 8) xRy

VGS2700-8



25

VGS2700-8



THREAD STAND

o
<
iy

N
o1

RefNo Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RIZA(fH)(64RF) 1
2 9620631 Column Cap AZLFv v/ 1
3 9620670 Column Pipe(Upper) A5 LI A (L) 1
4 9620689 Thread Guide Holder(Large) HA RIRWT(K) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) kExy 3
7 910001 Nut PN 4
8 9620673 Column Pipe Connector OS5 LA THF 1
9 911006 Screw(M5-0.8 X 13) Fxy 2

10 910000 Nut Fvh 8
11 9620675 Column Pipe(Lower) A LI T(T) 1
12 930052 Washer Ty 1
13 930053 Spring Washer A7V TTvov 1
14 910003 Nut(M16-1.5) +Tvhk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RNAYHEBELRA) 4
17 9620700 Thread Eyelet ZA1Ly b 6
18 9620688 Thread Hanger Holder ALy RNV HEF 4
19 911060 Screw(M6-1 X 15) xRy 4
20 9620691 Thread Guide Arm TART—4 1
21 9620690 Thread Guide Holder(Small) A RARILF (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA RBFRA) 1
23 9620678 Spool Cushion AT=Iovray 6
24 9620679 Spool Pin A 7—IL#h 6
25 9620680 Spool Mat A=y k 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV Iy oy 6

VGS2700-8



26

(with UT-A Device)

12

13

Table top installation EEH=K

19

20

22
24
0% 25
k? '/ 07
23 ‘

VGS2700-8




ACCESSORIES

77ty ER

26

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover ~JU b ANR— 1
2 110028 Screw{M6-1 X 46) jl =) 2
3 9620003 Bag Eh 1
4 Needle(System : UY x 128GAS) & 5
5 0092094 Screwdriver(2.5 X 75mm) FZ1R 1
6 0099091 Screwdriver{5.5 X 200mm) K20 1
7 0099051 Thread Tweezers ey 1
8 9620210 Hexagonal Wrench(2.5mm) 6AaLVF 1
9-1 9720261 Instructions Book 1
9-2 9720260 Bk WEREEE 1

10 9710106 Parts Book K=V Twvy 1
11 9620008 SF Qil 28(12) i 1
12 0063009 Oil Reservoir Rubber Cushion AN 4
13 180008 Setting Screw(M6-1 X 63) Bty 4
14 000528 Washer AR o 8
15 000667 Spring Washer ATV T Ty 4
16 000011 Nut Tk 4
17 3500701 Belt Cover(Lower) NIV~ ANR—(TF) 1
18 006905 Wood Screw(¢ 5.1 X 20) AxY 3
19 0037988 Screwdriver(Short) TZRZAN 1
20 9620202 Hexagonal Wrench(2.0mm) 6BLYF 1
21 3160190 Needle Thread Retainer Support,C.Set  /N\RFA(H) 1
22 3160191 Needle Thread Retainer Support INHAFE 1
23 005431 Screw(1/8-44 x 4.4) xRy 1
24 0036175 Thread Retainer Disc Support INRFIR 1
25 0032425 Needle Thread Retainer Dice /NERFm 1
26 0032426 Needle Thread Retainer Spring INRAFINR 1
27 001093 Screw(1/8-44 x 2.2) xRy 1

VGS2700-8



27

WARNING LABEL EEH X)L

LABEL Parts No. Description
el % nE i
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
C— -
AT B
<A TIIHZET %,
et 390143 | R{EEEINIL
RBRREEETH &,
ERZ>THS. &
SEL. R O DTIR.
RIRORABETD &,
ABSEEE] CONERIALER
A DANGER BEA(yF a1,
SR THBRITEC L, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power e Em A
supply and wait :E.\EII,E~7’\)[J
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
_ FT—AZNI)L
ROTATING-DIRECTION
SYMBOL. : CHECK CORRECT ROTATING
390146 DIRECTION
BEEARFTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
THEE UGN
CAUTION THEEINIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
SEIE BRERINIL
CAUT I ON




28

INDEX
VGS2700-8 Page = 1
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
000011 26 16 000669 3 46 009142 7 10
000014 4 59 000669 4 55 009526 12 23
000014 9 67 000669 117 11 009604 12 14
000014 19 2 000669 15 67 009736 18 3
0000715 2 29 000690 8 61 009747 9 b7
000177 3 6 000726 1 37 009748 1 8
000195 4 16 000740 9 15 009749 15 65
000199 15 44 000740 10 2 009750 7 25
000206 8 52 000740 13 46 009751 11 10
000206 9 11 000740 14 46 009779 9 66
000234 16 7 000750 15 39 009784 11 2
000278 9 51 000989 6 2 009791 23 16
000309 7 20 009976 19 8
000322 23 27 001093 26 27 009977 10 27
000327 8 21 001107 5 18 009984 21 31
000327 17 7 001123 23 31
000360 3 38 001170 8 64 0010017 13 10
000397 15 29 001818 3 35 0010017 14 10
000425 16 6 001900 7 8 0010017 16 47
000425 21 17 0010018 16 55
000426 11 29 003302 8 22 0010019 16 50
000426 21 3 003657 18 20 0010055 21 19
000426 24 5 0010057 19 15
000445 8 2 004182 2 51 0010108 21 9
000463 16 9 004272 9 40 0010119 22 4
000487 8 43 0010258 16 49
000498 19 17 005049 15 69 0010264 21 10
000528 12 8 005075 1 30 - 0010923 21 29
000528 26 14 005431 26 23
000538 2 32 005650 8 36 0011720 21 28
000538 3 30 005650 9 45 0011795 21 12
000538 8 41
000538 18 12 006035 23 25 0012071 19 20
000555 6 26 006202 1 38
000567 16 27 006202 2 19 0013208 15 22
000600 6 27 006202 3 41
000600 15 68 006202 11 17 0014120 19 11
000600 21 4 006202 23 22
000623 13 47 006212 6 49 0020051 4 48
000623 14 47 006212 15 14 0020052 2 8
000637 13 40 006233 1 22 0020119 3 16
000637 14 40 006905 21 7 0020137 1 29
000637 24 16 006905 26 18 0020271 8 13
000644 23 26 0020350 15 66
000665 2 15 007006 18 23 0020538 11 25
000665 23 20 007627 2 41 0020551 15 54
000667 6 31 007627 3 31 0020759 1 5

000667 26 15 0020759 2 7



VGS2700-8

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No.

Page =2

Page No. Ref.No. Weight(g)

0022836
0022837

0023381
0023381

0024083
0024084

0026081
0026099
0026413

0030255
0030711
0031111

0031831

0032425
0032426
0032426
0032518
0032646
0032684
0032867
0032952

0033024
0033024
0033939
0034293
0035813

0036133
0036175

0037108
0037164
0037988
0060142

0063009
0063051

18
18

18
21

3
3

10

10
10

16
26
26
16
12
15
10
18
21

11

23
26

26
12

1
2

5
22

—_

22
18
15

42

25
52
26

13
44
32

20
24

37

28
24

36
20
19

12
18

0063053
0063055
0063056
0063057
0063076
0063515
0063607
0063608
0063609
0063612

0065275
0065372
0065389
0065389

0068011
0068079
0068181
0068202

0077179
0077179
0077270

0085710

0090071
0090807
0090812
0090856

0092305

0093154
0093186
0093212
0093357
0093365
0093611
0093617
0093690
0093864
0093864

0094201
0094390
0094396

12 20
4 8
12 21
12 22
18 17
8 60
21 25
19 1
21 30

18 6-2

2 14
8 3
13 30
14 30

1 4
15 60
8 37
9 34

11T 13
18 18
8 1

11 32

5
12
9
11

wwww

(@]

5

40
24
16
5
7
10
15
24 6
9
13

OONNNNO

N —

N

43
8 62
18 22

0094491

0095027
0095220
0095334
0095367

0099051
0099091
0099094

100002
100002
100002
100003
100004
100006
100007
100058
100067

110001
110001
110002
110002
110002
110004
110004
110005
110005
110009
110009
110009
110009
110009
110009
110009
110009
110010
110011
110011
110012
110012
110012
110012
110013
110013
110013

18

11
24
8
2

26
26
26

13
14
19
12
16
20

9
23
15

8
23
2
9
19
8
17
13
14

3

5
8
12
15
18
19
20
2
7
11
1
2

WN—=O O

6-1

21

7
63
50

7
6
5

26
26
25

9
45
11
41
14
53

7
10
40
61
3
16
2
16
16
26
14
40
5
11
11
5
37
34
12
31
25
44
33
2
28
28
14



- INDEX

VGS2700-8 Page = 3
Parts No. PageNo. Ref.No. Weight(q) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
110013 15 63 110084 8 20 130003 3 28
110013 16 39 110084 17 6 130003 20 15
110013 18 7 110085 20 39 130005 20 31
110013 21 23 110089 21 32 130016 8 18
110013 23 29 110094 11 34 130016 17 4
110013 24 17 : 110101 13 9 130021 20 20
110016 2 23 110101 14 9

110017 21 2 110105 24 4 140004 9 20
110019 13 24 110106 6 33 140004 10 33
110019 14 24 110115 9 62

110021 8 53 110116 4 1 150001 8 12
110022 2 36 110117 15 42 150001 18 26
110022 5 24 110118 15 49

110023 9 25 110120 13 2 160000 1 19
110023 10 37 110120 14 2 160000 9 21
110023 20 25 110135 6 35 160000 10 30
110023 23 12 160001 2 26
110024 20 23 . 120001 6 22 160001 . 5 7
110025 20 24 120001 8 58 160001 8 34
110027 3 49 120001 19 10 160001 9 35
110028 26 2 120006 8 51 160001 10 13
110030 15 20 120006 19 19 160001 11 4
110030 20 7 120006 21 21 160001 13 18
110031 2 31 ' 120009 2 2 160001 14 18
110034 20 33 120010 8 45 160001 15 51
110035 7 4 120011 16 44 : 160001 16 43
110035 8 5 120012 5 3 160002 15 5
110036 5 28 120013 6 24 160003 5 21
110038 16 21 120013 9 13 160003 6 20
110039 13 4 120013 10 7 160003 9 3
110039 14 4 120013 12 11 160003 10 4
110041 2 17 120013 13 42 160003 11 20
110043 13 35 120013 14 42 160003 12 3
110043 14 35 120013 15 2 160003 13 29
110045 1 2 120013 21 18 160003 14 29
110045 2 11 120015 6 28 160004 5 17
110045 16 11 120016 1 33 160004 6 39
110048 1T 13 120027 1 7 160004 15 25
110054 3 24 120049 9 5 160005 2 21
110054 8 14 120049 10 41 160005 5 4
110054 11 15 120049 13 36 160005 6 3
110054 20 35 120049 14 36 160005 15 26
110054 23 17 120052 23 21 160006 9 32
110060 1 14 160006 15 45
110062 21 26 130002 2 38 160007 5 5
110067 6 51 130002 7 18 160007 6 4
110076 4 58 130002 9 7 160007 9 68
110080 18 14 130003 2 6 160007 10 26



INDEX

VGS2700-8 Page =4
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
160007 12 17 300100 3 45 930052 25 12
160007 15 18 300100 4 54 930053 25 13
160021 11 27 300500 13 5 930055 25 27
160024 13 7 300500 14 5
160024 14 7 1066127 21 27
160029 7 13 310006 24 15 1066138 21 24
160029 13 39 310007 24 13
160029 14 39 310040 6 16 1090185 22 2
160030 10 23 310068 9 23 1090185 22 11
160033 8 28 310068 10 35 1090190 24 11
310094 12 19 1090242 22 3
170001 2 24 310096 15 27 1090242 22 12
170005 20 3 310099 6 50 1090248 22 1
170006 20 17 : 310100 5 20 1090242 22 10
170009 8 56 310102 15 70
170009 19 6 310106 4 4 1091145 23 4
170010 3 44 310124 6 36 1091146 21 14
170010 4 53 1091160 19 12
170010 11 18 320001 16 28
170038 8 55 320008 16 32 1094055 22 7
170041 8 31 320009 16 33 1094055 22 13
170042 3 B3 320011 16 26 1094056 22 6
170058 8 24 :
330000 7 21 1095001 23 b5
180006 19 22 330011 2 20 1095007 18 8
180008 26 13 330016 13 20
180012 11 12 330016 14 20 1096029 18 4
180033 9 39 330017 7 1 1096029 19 16
1096029 21 33
190006 20 10 340000 1 34 1096029 22 8
190029 19 26 340001 13 33 1096029 23 30
190077 9 64 340001 14 33 1096030 21 11
190078 2 42 340003 8 49
340003 15 59 1097007 19 14
260006 17 8 1097007 22 5
350009 3 20 1097009 21 1
270019 23 8
390198 1 15 1200452 22 9
290029 3 8 1200453 22 14
910000 25 10
300000 9 10 910001 25 7 1253240 21 6
300000 13 25 910003 25 14
300000 14 25 2020002 15 40
300000 15 48 911001 25 6
300005 5 2 911002 25 b 2049401 1 35
300005 8 44 911006 25 9
300006 12 6 911060 25 19 2100137 9 14

300100 2 25 2100137 10 3



INDEX

VGS2700-8 Page =5
Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2100176 9 52 3100205 14 12 3100555 14 3
2100194 8 48 3100207 1 10 3100560 20 8
2100218 6 25 3100207 10 28 3100567 19 9
2100259 11 8 3100214 15 43 3100623 15 12
2100267 8 33 3100231 15 36 3100630 2 49
2100288 9 29 3100241 5 26 3100631 2 b2
3100245 5 30 37100711 23 24
2110191 13 37 3100250 24 14
2110191 14 37 3100253 24 12 3101585 19 18
2110361 8 46 3100254 24 10 3101586 19 13
3100256 24 9 3701587 19 4
2120082 10 14 3100272 4 56 3101588 19 7
2120083 10 19 3100275 6 12 3101590 19 21
3100283 6 13 3101800 23 2
2150112 8 26 3100305 12 16 3101801 23 7
3100307 12 24 3101802 23 11
3100006 4 36 3100309 12 7 3101804 23 18
3100033 24 3 3100310 8 11 3101805 23 3
3100061 16 12 3100329 16 14 3101806 23 9
3100100 4 7 - 3100330 16 53 3101808 23 15
37100110 8 9 3100331 16 35 3101809 23 6
3100122 5 12 3100332 16 25 3101810 23 13
3100123 5 15 37100338 7 26
3100127 5 13 3100345 16 13 3107303 8 17
3100129 6 7 3100356 16 34 3107303 17 3
3100131 5 10 3700370 16 5 © 3107304 17 9
3100132 5 11 3100371 16 24 3107306 17 b
3100142 13 38 3100384 3 21 :
3100142 14 38 3100386 3 22 3109201 5 31
3100145 13 44 3100502 20 4 3109300 13 1
3100145 14 44 3100503 20 12 3109300 14 1
3100146 13 43 3100504 20 13
3100146 14 43 37100505 20 14 3120072 6 48
3100149 13 31 3100506 20 2 3120157 19 24
3100149 14 31 3100507 20 26
3100151 13 32 3100508 20 27 3139200 5 27
3100151 14 32 3700509 20 28
3100157 13 14 3100510 20 29 3150143 16 41
3100157 14 14 3100511 20 30 3150151 16 46
3100158 13 15 3100512 20 22 3151011 18 13
3100158 14 15 3100513 20 6
3100159 13 17 3100515 20 16 3160008 2 10
3100159 14 17 3100516 20 32 3160009 2 9
3100190 15 15 3100523 19 23 3160022 4 40
3100192 15 9 3100529 18 15 3160023 4 4]
3100193 15 7 3100533 8 57 3160024 4 42
3100195 15 6 . 3100538 19 27 3160025 4 45
3100205 13 12 3100555 13 3 3160026 4 46



INDEX

VGS2700-8 Page =6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3160027 4 43 3160152 16 16 3500026 4 28
3160034 9 2 3160153 16 20 3500027 4 29
3160036 9 12 3160158 4 5 3500028 4 26
3160037 9 16 3160163 8 4 3500029 4 27
3160038 9 18 3160173 10 1 3500030 4 21
3160038 10 10 3160190 26 21 3500031 4 23
3160039 9 17 3160191 26 22 3500032 4 24
3160039 10 11 3161003 18 9 : 3500033 4 32
3160049 10 39 3161004 18 10 3500034 4 33
3160050 10 40 3161011 23 23 3500035 4 34
3160051 10 9 ‘ 3500036 4 35
3160052 10 43 3200013 2 47 3500037 4 37
3160054 10 42 3200033 2 30 3500038 4 38
3160056 10 5 3200086 9 38 3500039 4 22
3160057 10 6 3200111 7 3 3500040 4 19
3160058 10 8 3200112 7 15 3500041 4 14
3160061 10 16 3500042 4 2
3160062 10 17 3201037 21 156 3500044 4 10
3160063 10 21 32013565 15 21 3500045 4 11
3160064 10 12 3500046 4 15
3160065 10 29 3204020 4 39 3500047 4 12
3160066 10 31 3204021 4 6 3500048 4 13
3160070 10 25 3240015 7 22 3500050 4 9
3160071 10 24 3240016 7 23 3500051 6 1
3160073 11 19 3240026 8 6 3500054 6 6
3160074 11 23 3240072 15 58 3500062 6 37
3160076 11 24 3240086 11 14 3500064 6 38
3160077 11 22 3240087 11 6 3500065 6 29
3160080 11 26 3240091 11 5 3500066 6 23
3160081 11 30 3500067 6 30
3160082 11 28 3247022 8 19 3500068 6 11
3160084 11 16 3500069 6 10
3160085 11 1 3260010 5 9 3500070 6 45
3160086 11 3 3260011 6 9 3500071 6 44
3160088 11 7 3500072 6 41
3160090 8 29 3400261 16 23 3500073 6 42
3160091 8 39 3500074 6 46
3160092 9 36 3500004 1 32 3500075 6 47
3160098 9 24 3500005 1 31 3500076 6 43
3160098 10 36 3500006 16 54 3500078 4 50
3160103 9 37 3500007 1 27 3500078 7 2
3160104 9 33 3500008 2 45 3500081 12 1
3160114 9 55 3500012 2 12 3500082 12 2
3160116 9 59 3500021 4 17 3500084 12 4
3160120 9 b4 3500022 4 20 3500086 12 10
3160124 9 46 3500023 4 30 3500088 4 3
3160138 12 12 3500024 4 31 3500089 4 49
3160146 16 19 3500025 4 25 3500091 7 14



INDEX

VG82700'8 Page =7
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
3500101 5 1 3500180 13 19 3500292 8 59
- 3500104 5 6 3500180 14 19 ‘ 3500293 8 35
3500105 15 10 3500201 1 1 3500294 8 38
3500109 5 16 3500202 3 27 3500295 8 50
3500113 15 30 3500211 1 23 3500299 8 54
3500114 15 34 3500212 1 16 3500300 8 32
3500115 15 33 3500213 1 18 3500305 8 47
3500116 15 31 3500214 1 24 3500360 18 25
3500118 15 37 3500215 1 17 3500402 16 4
3500119 15 17 3500216 1 21 3500404 16 38
3500120 15 47 3500217 1 26 3500407 4 18
3500121 15 46 3500219 2 3 3500408 15 35
3500122 15 38 3500221 2 37 3500410 16 37
3500123 15 41 3500222 2 27 3500411 15 19
3500124 15 24 3500223 2 9292 3500412 16 1
3500126 15 b7 3500224 2 ] 3500413 5 25
3500127 15 13 3500225 2 35 3500415 16 30
3500128 15 8 3500226 2 33 3500418 16 36
3500129 15 4 3500227 2 4 3500419 5 32
3500130 15 3 3500228 2 5 3500422 16 22
3500131 15 1 3500229 16 10 3500423 16 29
3500132 15 55 3500230 2 46 3500424 16 31
3500133 15 52 3500232 3 139 3500425 16 40
3500136 15 50 3500233 2 139 3500426 13 11
3500137 15 61 3500234 3 40 3500426 14 11
3500138 15 56 3500236 16 52 3500430 1 3
3500139 15 62 3500237 3 42 3500442 6 34
3500141 15 64 3500238 3 33 3500444 6 18
3500162 15 16 3500240 3 43 3500445 6 19
3500163 15 23 3500242 3 50 3500446 6 21
3500164 15 28 3500245 3 47 3500448 6 14
3500165 5 22 3500246 3 48 3500450 3 18
3500166 5 23 3500247 3 5] 3500451 3 23
3500167 5 29 3500249 3 55 3500456 5 19
3500172 13 45 3500250 3 54 3500458 13 27
3500172 14 45 3500255 2 16 3500458 14 27
3500174 13 41 . 3500256 2 18 3500459 13 28
3500174 14 41 3500269 3 25 3500459 14 28
3500175 13 6 3500270 3 32 3500460 13 34
3500175 14 6 3500271 3 34 3500460 14 34
3500176 13 23 3500274 13 8 3500461 13 48
3500176 14 23 3500274 14 8 3500461 14 48
3500177 13 21 3500281 3 19 3500465 ‘6 32
3500177 14 21 3500284 3 15 3500466 3 29
3500178 13 22 3500285 3 17 3500493 24 8
3500178 14 22 3500286 3 13 3500501 20 1
3500179 13 13 3500287 3 10 3500502 20 18
3500179 14 13 3500291 8 42 3500503 20 9



Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. - Weight(g)

INDEX

Parts No.

Page =8

Page No. Ref.No. Weight(g)

VGS2700-8
3500504 20
3500505 21
3500506 20
3500510 20
3500511 20
3500513 20
3500514 18
3500516 18
3500530 18
3500550 21
3500551 21
3500603 24
3500605 24
3500615 7
3500616 7
3500617 7
3500700 26
3500701 26
3508063 17
3508128 7
3509004 17
3510008 1
3510011 1
3510012 1
3510017 9
3510018 9
3510020 9
3510021 9
3510022 9
3510023 10
3510024 9
3510025 6
3510027 9
35710028 9
3510029 9
3510030 9
3510031 9
3510032 9
3510033 9
3510034 9
3510035 9
3510037 9
3510037 10
3510038 9
9

3510039

36
16
38
19
34
5
19
21
16
13
20
1
2
11
19
17
1
17

11

12

11
12

27
28
30
32
31
17

47
48
49
53
50
63
26
38
19
22

3510039
3510040
3510041
3510045
3510050
3510051
3510052
3510055
3510057
3510059
3510060
3510062
3510063
3510064
3510065
3510066
3510067
3510070
3510101

3517003
3517017
3517031
3517032
3517037
3517038

3519010

3519012

3519903

4109403

9620003
9620008
9620202
9620210
9620631
9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689

10 34
56
58
8
51
52
57
33
60
43
44
42
8 30
16 51
16 18
16 48
16 17
2 48
23 19

© 00O —=~h~AMAOoO OO

8 15
7 1
8 25
8 27
8 23-1
8

23-2

9 65
17 10

26 3
26 11
26 20
26 8
25 2
25 22
25 3
25 8
25 11
25 23
25 24
25 25
25 26
25 18
25 4

9620690
9620691
9620696
9620700
9620703

9710106

9720260
9720261

25
25
25
25
25

26

26
26

21
20

1
17
16

10

9-2
9-1



Ijamato
PINSYUBERAS

YAMATO SEWING MACHINE MFG. £0,LTD)

P/N 9710106(P)
No. 1 Edited in 2004.10

(VGS2700-8) Printed in Japan 2004.11.1HD



	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVER(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6] 　UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED VERTICAL MECHANISM
	[P9]   上送リ上下機構
	[P10] TOP FEED ROCKER MECHANISM
	[P10] 上送リ前後機構
	[P11] TOP FEED DIFFERFNTIAL MECHANISM
	[P11] 上送リ差動機構
	[P12] SPREADER MECHANISM
	[P12] 飾リ糸ルーパ機構
	[P13] LOOPER DRIVING MECHANISM
	[P13] ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] LUBRICATING MECHANISM
	[P16] 給油機構
	[P17] VGS2730-8
	[P18] UT-A34 DEVICE(1)
	[P19] UT-A34 DEVICE(2)
	[P20] UT-A34 DEVICE(3)
	[P21] UT-A34 DEVICE(4)
	[P22] UT-A34 DEVICE(5)
	[P23] ST2-A DEVICE
	[P24] EXTRA PARTS
	[P25] THREAD STAND
	[P25] 糸立台
	[P26] ACCESSORIES
	[P26] アクセサリ関係
	[P27] WARNING LABEL
	[P27] 警告ラベル
	[P28] INDEX
	[P28] 索引

